

**GOVERNMENT OF GOA**  
**SD III (QC) , WRD, GOGAL, MARGAO- GOA.**

**NAME OF THE WORK:** Urgent repairs to Retaining wall of SIP Main Canal at CH 18.95 Kms in Ambaulim village.

**SAMPLE SENT BY:** AE, SD III, WD XIV, WRD, Cuncolim- Goa.

**NAME OF THE AGENCY**

**TESTING PERIOD**

7 days.

REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPORTION	REQUIRED STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
	58						142.22		
1	59	22-10-2019	29-10-2019	Retaining wall	1.2.4	140 kg/cm2	155.55	146.66	No.WRD/SD III/WD XIV /WF.3/130/2019-20
	60						142.22		<b>DATED: 28-10-2019</b>
	61						151.11		
2	62	22-10-2019	29-10-2019	Retaining wall	1.2.4	140 kg/cm2	146.66	152.59	do
	63						160.00		
	64						151.11		
3	65	23-10-2019	30-10-2019	Retaining wall	1.2.4	140 kg/cm2	142.22	149.63	do
	66						155.55		
	67						146.66		
4	68	23-10-2019	30-10-2019	Retaining wall	1.2.4	140 kg/cm2	151.11	148.14	do
	69						146.66		

**Joaquim Antao**  
**JUNIOR ENGINEER.**

**Pravin C Parsekar**  
**ASSISTANT ENGINEER**

**GOVERNMENT OF GOA**  
**SD III (QC) , WRD, GOGAL, MARGAO- GOA.**

**NAME OF THE WORK:** Urgent repairs to Retaining wall of SIP Main Canal at CH 18.95 Kms in Ambaulim village.

**SAMPLE SENT BY:** AE, SD III, WD XIV, WRD, Cuncolim- Goa.

**NAME OF THE AGENCY**

**TESTING PERIOD**

7 days.

REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPORTION	REQUIRED STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
	100						164.44		
1	101	31/10/2019	7/11/2019	Retaining wall	1.2.4	140 kg/cm2	168.88	168.88	No.WRD/SD III/WD XIV /WF.3/144/2019-20
	102						173.33		<b>DATED: 06-11-2019</b>
	103						168.88		
2	104	31/10/2019	7/11/2019	Retaining wall	1.2.4	140 kg/cm2	173.33	170.36	do
	105						168.88		
	106						195.55		
3	107	31/10/2019	7/11/2019	Canal Lining	1.1.5.3	175 kg/cm2	200.00	201.48	do
	108						208.88		

**Joaquim Antao**  
**JUNIOR ENGINEER.**

**Pravin C Parsekar**  
**ASSISTANT ENGINEER**

**GOVERNMENT OF GOA**  
**SD III (QC) , WRD, GOGAL, MARGAO- GOA.**

**NAME OF THE WORK:** Construction of house protection wall at Fonkule Tony nagar bearing Sy. No. 32/17 in V.P. Sanvordem in Sanguem Taluka.

**SAMPLE SENT BY:** AE, SD I, WD XII, WRD, Pajimol- Sanguem- Goa.

NAME OF THE AGENCY				TESTING PERIOD		28 days.			
REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPORTION	REQUIRED STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
	12883						284.44		No.SD I/ WD XII/WRD/
1	12884	12/1/2019	11/2/2019	Foundation	1.1.5.3	265 kg/cm2	284.44	282.96	W.F.47/425/2018-19.
	12885						280.00		<b>DATED: 17-01-2019</b>
	12886						280.00		
2	12887	12/1/2019	11/2/2019	Foundation	1.1.5.3	265 kg/cm2	284.44	284.44	do
	12888						288.88		
	12889						280.00		
3	12890	14-01-2019	11/2/2019	Wall	1.1.5.3	265 kg/cm2	288.88	285.92	do
	12891						288.88		
	12892						284.44		
4	12893	14-01-2019	11/2/2019	Wall	1.1.5.3	265 kg/cm2	288.88	285.92	do
	12894						284.44		
	12895						275.55		
1	12896	15-01-2019	12/2/2019	Wall	1.1.5.3	265 kg/cm2	288.88	281.48	do
	12897						280.00		
	12898						284.44		
2	12899	15-01-2019	12/2/2019	Wall	1.1.5.3	265 kg/cm2	280.00	282.96	do
	12900						284.44		
	12901						288.88		
3	12902	16-01-2019	13-02-2019	Wall	1.1.5.3	265 kg/cm2	288.88	290.36	do
	12903						293.33		
	12904						284.44		
4	12905	16-01-2019	13-02-2019	Wall	1.1.5.3	265 kg/cm2	288.88	285.92	do
	12906						284.44		

**JUNIOR ENGINEER.**

**ASSISTANT ENGINEER**